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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a IineD ;
2. This book was prepared based on information available in March. 2011.
3. Parts are subject to change in design without prior notice.
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F{KEH{%/Machine body




F {AB{%/Machine body

vo.| mezse |um 24 DESCRIPTION
PARTS NO. | QTY

1 60384 1 [ REEZZE SUPPORT BAR

2 |60227-01 1 | kR TOP COVER

3 |60227-02 1 |CDEAYILARIL DIAL BUSHING, CD

4 [B150607 1 | BT Ltr RUBBER CAP, 32.8

5 [60229 1 |RK¥FEHNA— COVER, :T/TAKE-UP LEVER

6 |60204 1 | EXFEHNA—IE BOLT, SOCKET M4X0.7 L=6

7 (31207 1 | XEHA—LL T v— WASHER, PLAIN M4

8 |60228 1 | Bl —b v SHEET PACKING

9 |30066 7 | Bk BOLT, SOCKET M5X0.8 L=12

10 |27172 5 |7uig SET SCREW, SOCKET (CP) M6X1.0 L=8

13 |60002 1 @R FACE PLATE

14 |B159150 1 |@EiRT Lig RUBBER CAP, 20.5

16 {60004 1 |ERGHS OIL WICK, 130

17 {60003 1 |@ER A vE PACKING,; F-PLATE

18 |27177 2 |m#kik BOLT, SOCKET M5X0.8 L=16

19 |B117936 3 |#HESNTLEE RUBBER CAP, 9.4

20 |20218 1 |d4 RUBBER CAP

21 20161 1 iR OIL WINDOW

22 |8040 2 |[a—FHh—1k SCREW 9/64X40 L=8

23 (30025 2 |a—Fhn—1t Ty e— WASHER, PLAIN L3.5

29 |B142374 2 |\wsLA—Tva BUSH, DRY : L=20

30 |B140063 1 |\ —Rwss— PIN, DOWEL

32 |B153132 1 |213wHLN—RbysA—Fa1—7T  |NYLON TUBE, L=135

33 |B140063 1 |71\ nN—=RTF45 ZAkysi—  |PIN, DOWEL

34 |B104821 1 |/ \wsL—#T L RUBBER CAP, 10.5

35 [30046 1 |7—R&1E SCREW, TRUSS M4X0.7 L=4

36 31207 1 | 7—RABLETYv— WASHER, PLAIN M4

37 12132 1 |ZELiR BED SLIDE

38 [6031-01 1 |ELRIEDHRC SCREW  11/64X40 L=9.0

42 |60358 1 |RwKFEiR UPPER COVER ASSY, BED

43 |60359 1 | RNuRE#HR/AvF SHEET PACKING, BED

44 (30075 10 |Rwk kiRt BOLT, SOCKET M4X0.7 L=8

45 |B105113 1 [ NwF§smie SCREW 12.70X28 L=5

46 [B105215 2 | NuREimEs yExy PACKING

47 |60357 1 | Ry PIPE

48 |60371 1 R RE=Z—L (T TUBE, 120

49 160364 1 | NyKihie OIL CAP, BED

50 |B140518 1 [ NuKBa2o8hie SCREW 7.94X28 L=10

51 |B081007 LI EaNVVT o s Bk = 31:h o ) 2o A 0 RING, P7

63 |B159150 1 |R&EHS—T LR RUBBER CAP

64 (60360 1 |AIsr—2 OIL GAUGE

65 |37229 2 |9z SET SCREW, SOCKET M4X0.7 L=5

66 |61531 1 | A EEZZE(R) SUPPORT BAR (LONG)

67 |61533 1 |PfEfEH A —ix INTERMEDIATE CASE COVER

68 |30046 4 | fEFEHAA—IRIE SCREW, TRUSS M4X0.7 L=4




L EHEH{% /Upper shaft mechanism




L EhRH{%/Upper shaft mechanism

0
no. | meEs s 2% DESCRIPTION
PARTS NO. | QTY
1 |60007 1 | &k UPPER SHAFT
2 |60015 1 (9509 —3vhi CRANK MOTION CAM
3 |11031 1 | L8R FYH(HED BEARING, UPPER SHAFT
4 |18607 1 |95 9hLakA) SCREW 9/32X28 L=16
5 27172 1 |9529Hh11kE(B) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 |30066 2 |90ESTo#FERL BELT, SOCKET M5X0.8 L=12
7 135999 1 |90ESS91E SET SCREW, SOCKET (CP) M6X1.0 L=6
8 |60011 1 (IN\FoHY— BALANCER
9 |28027 1 (IN\So9—1k SET SCREW, SOCKET (CP) M8X1.25 L=12
10 |60009 1 | E#BRAS— () BR-COLLAR, M U-SHAFT
11 [27172 2 | L#BRAS—(d)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 1 | EERFY T () BEARING
13 60223 1 |R&EEHS— COLLAR, BOBBIN WINDER
14 35999 2 |R&EEHS—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 160224 1 | EXIRT—1) (%B) UPPER BELT PULLEY ASSY
16 60225 1 [ ERJLRT—1—1E(A) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 1 | EANRTF—Y—1E(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 |60008 1 | EEBRAS— (i) BR-COLLAR, B :U-SHAFT
19 [60013 1 | FEBRAS—(#)iE&HE  |RETAINING RING, EXTERNAL C20
20 [27172 2 | E#BRAS—(#)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 160014 1 | EERRT YT ($8) BEARING
22 |61503 1 [BA3F Rk TIMING BELT
23 (50404 1 |F—1—1k@) SET SCREW, SOCKET (CP) 15/64X28 L=19
24 |50405 1 |F—1)—I1k(B) SET SCREW, SOCKET (CP) 15/64X28 L=19
25 161529 1 |F—Y— PULLEY COMPLETE
26 |37031 1 |[F—U—HLhl SCREW, FLAT M6X1.0 L=16
27 37028 1 [7—)—8BLRCES WASHER
28 61504 1 |7AF5— IDLER
29 |61507 1 |FAES—18& IDLER FLANGE
30 |61505 1 (TAFS5—8h IDLER SHAFT
31 [11426 2 |7AFS—EhiEsHE RETAINING RING
32 |27171 2 |7AF5—X81E SET SCREW M5X0.8 L=10
33 |61506 1 | 7AFS—ER%E IDLER ADJUSTING SCREW
34 |27172 1 |TAFS—E&#HL SET SCREW, SOCKET M6X1.0 L=8
35 |61534 1 |ZXFYT INDICATOR RING
36 (27172 1 |3y SI1E SET SCREW, SOCKET M6X1.0 L=8
37 (37061 2 | PAFS—0viy— WASHER
38 [37158 1 |F—=—Tyiv— WASHER




&4 - KFEEJ1% /Needle bar and thread take—up mechanism




&#t# - XFEES{%/Needle bar and thread take—up mechanism

NO.| &fad® |HIE i E DESGRIPTION
PARTS NO. | QTY

2 |60028-0 STETL
fleoee | 1 ggii% NEEDLE BAR BRAGKET
4 |60028-03 N ey NEEDLE BAR BRACKET SHAFT

5 RUBBER SHEET
5 |60030 2 |sHETBHBME:
6 |60044 1 ﬁgﬁgﬁgff_w PIN
7 37112 o |aHking=p GUIDE RAIL, N/B-CLAMP
8 [60622-A T EET L—ibik SCREW M3X05 L=6
10 |B140553 1 |8k NEEDLE BAR
11 |60041 i e SET SCREW 1/8X40 L=4.5
12 137134 i |stizinene NEEDLE BAR CLAMP
13 60042 i |apEnxsT SCREW M4X0.7 L=10
14 160034 i |sHErae= . SLIDE BLOCK, N/B-CLAMP
15 |60032 1 éﬂ%:ti* ;_’l’"'fj OIL TUBE, 110
16 |60031 ; ﬁﬂ@i‘z‘irbz/ OIL WICK, 700
17 |30046 1 |gHETE R TIE SPONGE
18 |61508 | mma 2 SCREW, TRUSS M4X0.7 L=4
19 137046 1 | REATIT () EEEE&DGTQKEF_UP LEVER COMPLETE
20 (37047 1 s .S T-TAKE-UP
21 |37051 2 ;ggf”ﬁ(*) BEARING, L ; T-TAKE-UP
22 (60019 1 Eﬂii/ WASHER, THREAD TAKE-UP
23 (60021 | |FEEzh0 THREAD TAKE-UP SUPPORT
24 (37585 1 |REXXRLFVE SUPPORT SCREW M4X0.7 ; T/TAKE-UP
25 |37053 2 |EBEZ—RILRTYY NUT M4

XEZ=—RATYT NE
26 (60020 N Sy EDLE BEARING
27 |60022 1 |90EHS59 SUPPORT RING, ; T/TAKE-UP
28 160023 1 |aHESS S (58) CRANK, 90
29 [60024 N i = NEEDLE BAR CRANK ROD ASSY
30 [60017 T EReS )27 BEARING
31 |60116 1 |EEE R PIN, ; T/TAKE-UP
32 (60018 | Emes s SET SCREW, SOCKET (CP) M5X0.8 L=8
33 |60116 S BUSHING, ; T/TAKE-UP PIN
34 160043 1 |SHE LS BA%L G SELSIﬁEEW SOCKET (CP) M5X0.8 L=8
20 |Giiess | ¢ (SR BUSHING, F
37 |60039 o |shiEt g kot i RING, THRUST
38 |27177 9 ﬁﬁi‘:‘%h;—ﬁnu COLLAR
39 (90625 2 |eHET BEHS Bl T vs BOLT, SOCKET M5X0.8 L=16
40 |NO122 S#hS—iH4al 7 v vy— [WASHER, SPRING 2-5
1 [&DP X 17 #22
41 |61508C W ES: TN NEEDLE, DPX17 (#22)
42 [31110-A 1 |&Ha=1t THREAD TAKE-UP LEVER SET
44 60634 1 |sazEY s BOLT, SOCKET M3X0.5 L=10
46 |61024 1 |stiaz NEEDLE CLAMP BRAKE PIN
NEEDLE CLAMP




h#f % B§4& /Inner presser foot mechanism




f1# Z B8{% /Inner presser foot mechanism

NO. | BGEE |HE| S DESCRIPTION
PARTS NO.| QTY

1 |60081 1 [#EEARIL (Bi) BUSHING, F

2 |60082 1 |88 AZIL () BUSHING, B

3 |60106 2 |EEhhS— COLLAR, UD ADJUST-SHAFT

4 [18028 2 |#E#HT—1E SET SCREW, SOCKET (CP) M5X0.8 L=5

5 |60078 1 | AR D SPONGE

6 [60080C 1 |4 ($H) SHAFT ASSY

7 160080 1 |#Edy SHAFT

8 (31092 1 |$EEFERC BOLT, SOCKET M4X0.7 L=12

9 [B104450 1 |iE8hT L1 RUBBER CAP, 8

10 |60057 1 |3EEE CONNECTING PIN

11 |60528 1 |#EEh OIL WICK, 235

12 [60068 1 |Fa—THAFA) TUBE GUIDE

13 |60064 1 |Fa—THAFLL BOLT, SOCKET M3X0.5 L=5

14 60066 1 g LEATHER

15 [18349 1 |RiE BOLT, SOCKET M3X0.5 L=6

16 160483 1 |BRZ Ty v— WASHER, SQUARE 10X12X1

17 |60065 1 |E-oXEHR CONNECTION

18 |60059 1 |Evibm STOPPER CLAW

19 |60060 1 [ EEER PRESSER GONNECTION PLATE

20 |60056 1 [$RAHEER PRESSER BAR CONNECTION

21 |60059 1 |{Evbm STOPPER CLAW

22 |60064 1 |Eibmut BOLT, SOCKET M3X0.5 L=5

23 160056 1 |3z PRESSER BAR CONNECTION

24 |60059 2 |Evibm STOPPER CLAW

25 160064 1 |Exak Tk BOLT, SOCKET M3X0.5 L=5

26 |60057 3 |[RAEEGE CONNECTING PIN

27 160058 3 A EEREE S OIL WICK, 50

28 |60094 1 | aE=——IL 1T OIL TUBE, 75

29 [BS51277 2 |#E#TL- FELT

30 |BS51803 1 |#B#oo/L- FELT

31 [60079 1 |4EEhT L (R RUBBER CAP

32 |60086 1 |#shE L hE OIL WICK, 80

33 |60096 1 | b & F s OIL WICK, 20

34 160063 1 | AT SHAFT, SLIDE BLOCK

35 |61021 1 |z INNER PRESSER BAR

36 |60062 1 [RhibE GUIDE SLIDE BLOCK

37 |8145-03 2 |[IERhiEAE#EIEOHR RETAINING RING, EXTERNAL 4

38 |60061 1 |#ERhibik STEADY PLATE

39 |37136 2 |IRnibtrib SCREW M5X0.8 L=10

40 |19411-S 1 |z INNER PRESSER FOOT

41 (17104 1 (iR Z Ik SCREW SM4.37X40 L=6

42 |19411C 1 |$F#z(8) INNER PRESSER FOOT COMPLETE




%W’A_’_Fﬁﬁi/Outer presser foot mechanism




S Z BH{% /Outer presser foot mechanism

NO. | BB EE e RS DESCRIPTION
PARTS NO.| QTY

1 (60161 1 [z T A% )L(A) BUSH, A ; P-FOOT LIFTER SHAFT

2 |B148197 1 IR L HFEA%ILB) BUSH, R ; SPREADER SHAFT

3 |60162 1 3% EIFEA%2ILC) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 1 3R Z E(FEA%LD) FEED SHAFT BUSH, L

5 |61023 1 |IAEARIL BUSHING, ; P-BAR

6 (60116 1 (R EARLLE SET SCREW, SOCKET (CP) M5X0.8 L=8

7 160069 1 |HAFEHFT AV PRESSER ADJUSTING DIAL

8 |60070 1 |3 ASAESR (BH) PRESSER ADJUSTING PLATE ASSY

9 60077 1 (A AESIRTTILL FELT, PRESSER ADJUSTING PLATE

10 |60076 1 ||AREYYIES PIN

11 [11426 1 |BAREYIIE IO RETAINING RING, E7

12 |60156 1 [#Z EFEE () P-FOOT LIFTER CONNECTION ASSY

13 |60157 1 [#Z B EES RS OIL WICK, 400

14 (60158 1 X EEEGENDEY PIN

15 (28043 1 |3z ke b SET SCREW, SOCKET (CP) M6X1.0 L=10

16 61022 1 (4R Z PRESSER BAR, OUTER

17 |60074 1 [EEIT YT SHAFT, PRESSER BAR SPRING

18 |60073 1 |BEAETYUHTZ(F) SPRING SUPPORT, D

19 |60075 1 (BRERTYY PRESSER SPRING

20 |60071 1 [EERTY T HS5— COLLAR

21 |60072 1 [BEFERATISS(LE) SPRING SUPPORT, U

22 (19060 2 |BABRATYLT#MRATYEE PIN, SPRING 3X8

23 [31094 1 (A ERT)o TR RETAINING RING, E5

24 |60155 1 Bz EITE PRESSER BAR, LIFTER SHAFT

25 |B146581 2 (A EFEHS— SET SCREW COLLAR

26 |B014760 2 A EFEAS—1ERL SET SCREW, SOCKET 5.95X28 L=6

27 |60380 1 |BRETBI(E) KNEE LIFTER ARM, U

28 28031 1 | EFR(LE)ERL BOLT, SOCKET M6X1.0 L=14

29 {60163 1 (B2 EFER(E) AT SPRING

30 |61525 1 |BREFEE#GER) K-LIFTER CONNECTING BAR ASSY

31 |61525-01 1 |BERLEITEREE KNEE LIFTER CONNECTING BAR

32 |30203 2 (Y oR—L LINK BALL

33 |[11412 2 |YoR—ILFub NUT

34 128578 2 |EY EFEEET v — WASHER, SPRING 206

35 |60165 1 [#BEZEIFHLB) PRESSER BAR LIFTER CAM, B

36 (34323 1 [#BZ EFHLT)EARL BOLT, SOCKET M5X0.8 L=18

37 (60164 1 |#Z EiFHLA) PRESSER BAR LIFTER CAM, A

38 (61050 1 R EFHLAERL SHOULDER SCREW 15/64X28

39 |61051 1 [BAEFHLA)T Y v— WASHER, PLAIN L6

40 |8047 1 [BEEFHLAWLEET Y v— WASHER, WAVE 8

42 60166 1 ||z EifeE PRESSER LIFTER BAR

43 (11430 1 ||BZ EiFiEEY LEVER GRIP

44 |60379C 1 |BEELE T8GR KNEE LIFTER SHAFT ASSY

45 160379 1 |ERLEFEs KNEE LIFTER SHAFT

46 |BS16290 1 |BREF&#@E NEEDLE ROLLER, 4X19.8

47 |28208 1 | LiFEEHER RETAINING RING, E10

48 160381 1. |BREFER(T) KNEE LIFTER ARM, D

49 134323 1 |E¥F EIFB(T)&HFRL BOLT. SOCKET M5X0.8 L=18

50 |30804 1 |EY EFB(TF) vk NUT M6

51 |60159 1 |z EFE NEEDLE ROLLER, 5X29.8

52 (30804 2 |MAPABFT VIS NUT M6

53 161020 1 [#Z{faE PRESSER HOLDING BRACKET

54 127174 1 |z PINCH SCREW M5X0.8 L=8

55 [18484 1 |4 R Z 1k SCREW 3.57X40 L=11

56 (10677 1 |5 IE Ty v— WASHER

57 |19470 1 | a2 —H—F FINGER GUARD

58 [10796-S 1 |58z OUTER PRESSER FOOT

_10_.




